
R82 A/S
Parallelvej 3 
8751 Gedved
Denmark

Tel: +45 79 68 58 88
Fax: +45 75 66 51 92
R82@R82.dk
www.R82.org

Cvr. Nr.: 16 20 21 85
Swift: JYBA DKKK
Iban No.:	DK8072450002003501

Rev. date (10.2010)

multi frame
Exploded views / Part lists

On the following pages you will find the parts used to assemble this product. 
Please note that some spare parts cannot be purchased individually but are 
part of a complete kit. Please also note that for some spare parts extra deliv-
ery time may occur.



R82 A/S
Parallelvej 3 
8751 Gedved
Denmark

Tel: +45 79 68 58 88
Fax: +45 75 66 51 92
R82@R82.dk
www.R82.com

Cvr. Nr.: 16 20 21 85
Swift: JYBA DKKK
Iban No.:	DK8072450002003501

2

                 Multi frame

Contents

Multi Frame with 12½" wheels........................................... 3

Multi Frame with 22" wheels.............................................. 7

Accessories.......................................................................... 11



R82 A/S
Parallelvej 3 
8751 Gedved
Denmark

Tel: +45 79 68 58 88
Fax: +45 75 66 51 92
R82@R82.dk
www.R82.com

Cvr. Nr.: 16 20 21 85
Swift: JYBA DKKK
Iban No.:	DK8072450002003501

3

                 Multi frameMulti Frame with 12½" wheels

24

32
4

32
0

4

3

2

1

9

8
19

17

21
22

23

15

20

16

29

41
42

43
44

49
50

51

46

55

53

89

97

11
1

88

82

83

86 85

70
64

65

63

78

80

77

72
71

61

60

12

63

13

92

91

14

11

6

10

7

10
2

73

75

74

66 35

87 84

5

2

30

56

57

58

59

131
9

18

62

45

939496 95

32
5

31
4

10
9

10
8

10
7

31
5

31
8

11
0

90

12
4

30
1

30
2

30
9

30
730

8

30
5

31
0

30
3

30
6

31
3

30
4

31
2

65

31
2

37
7

37
8

37
3

37
5 37

0

98 10
0

99

37
1

(r
ig

ht
)

10
3

33

32
3

31
6

31
7

47

10
1

54

11
5

11
6

G

C
re

at
ed

 b
y

C
re

at
ed

 d
at

e
R
ev

is
io

n 
da

te

R
ev

is
io

n 
by

R
ev

is
io

n

28
-0

5-
20

09

S
R
A

16
-0

7-
20

15

kg
r

G
+

45
 7

9 
68

 5
8 

88
+

45
 7

5 
66

 5
1 

92
R
82

@
R
82

.d
k

w
w

w
.R

82
.c

om

79
24

0
Ti

tle M
ul

ti 
fra

m
e 

A
ss

em
bl

y 
 1

2½
"

It
em

 n
o

G

10
34

Pr
oj

ec
t

C
:\

EP
D

M
\T

EG
N

\E
xp

lo
de

\M
ul

tif
ra

m
e\

79
24

0

Pa
ra

lle
lv

ej
 3

D
K
-8

75
1 

G
ed

ve
d

Te
l:

Fa
x:

E-
m

ai
l:

W
eb

:

G



R82 A/S
Parallelvej 3 
8751 Gedved
Denmark

Tel: +45 79 68 58 88
Fax: +45 75 66 51 92
R82@R82.dk
www.R82.com

Cvr. Nr.: 16 20 21 85
Swift: JYBA DKKK
Iban No.:	DK8072450002003501

4

                 Multi frame

Position No. Description Quantity Unit of Measure Ean code

1 1631080 Stainless lock nut 8MM PIECES 4 5707292141453

2 1103200 Fazet washer 8MM PIECES 6 5707292140296

3 1350024 Distance piece 14*15*8,2MM PIECES 2 5707292140920

4 0603660 Insex screw 8*60 PIECES 1 5707292138279

5* 2205800 Block-o-lift 200N PIECES 1 5707292143396

2205830 Block-o-lift 250N PIECES 1 5707292523457

6 1761000 Counter nut 10*1,0 fome thread PIECES 1 5707292141538

7 2200010 Release house PIECES 1 5707292142962

8 1350021 Distance piece 11*15*8,2MM PIECES 2 5707292140890

9 0603600 Insex screw 8*55 PIECES 1 5707292138262

10 82268 Wire mounting by pedal PIECES 1 5707292123039

11 1310712 Nylon washer, nature PIECES 1 5707292356345

12* 75692-xx Top frame, welded, right PIECES 1 5707292504777

13 74704 Holder front wheel upper, right PIECES 1 5707292411693

14* 75682-xx Lower frame, welded, left, size 1 PIECES 1 5707292504661

75683-xx Lower frame, welded, left, size 2 PIECES 1 5707292504685

15 74683 Lock, moving part, short PIECES 4 5707292425904

16 74705 Holder front wheel upper, left PIECES 1 5707292411648

17 0603545 Insex head M8*45, stainless PIECES 2 5707292138248

18 1105080 Stainless washer 8MM PIECES 2 5707292140364

19 74654 Bush Ø16/Ø8, 1*21 PIECES 2 5707292411662

20 74703 Front wheel lower, left PIECES 1 5707292411631

21 0602460 Insex M6*60, stainless PIECES 4 5707292400727

22 1106025 Washer M6 O16/O6,4X1,6 PIECES 4 5707292404664

23 74090 Mounting for front fork PIECES 6 5707292374066

24 5097016-1 Front wheel, left, compete PIECES 1 5707292513854

29* 3009501 190*50 Solid wheel PIECES 2 5707292483362

3009500 190*50 Air wheel PIECES 2 5707292483355

30 0602495 Insex M8*80, stainles PIECES 2 5707292423986

33 2200050 Small release arm PIECES 1 5707292143075

35 1103500 Fazet washer 12MM PIECES 4 5707292140326

41 75696 Bush for wheel support PIECES 4 5707292503862

42 75706-1 Main tube (size 1) PIECES 2 5707292532688

43 1102750 Washer 16MM PIECES 4 5707292140258

44 1631060 Stainless lock nut 6MM PIECES 14 5707292141446

45 0659580 Button head screw 6*30 MM PIECES 2 5707292139481

46 74710-1 HJUL OPHÆNG YDRE VENSTRE PIECES 1 5707292509567

47 0609827 STAINLESS INSEX M6*20 PIECES 2 5707292375049

48 1604500 STEEL NUT 12MM, LARGE PACK PIECES 2 5707292141309

49 74708-1 Wheel suspension, left PIECES 1 5707292509543

50 0612700 Insex M10*20,ZN/black PIECES 4 5707292138767

51 0602425 Insex M6*25, stainless PIECES 12 5707292404596

53* 3009515 12½*2 1/4" Air wheel PIECES 2 5707292507020

3009516 12½*2 1/4" Solid wheel PIECES 2 5707292507037

54* 1920100 Screw M12*100, FZB PIECES 2 5707292518118

1902400 Steel set screw 12*110MM PIECES 2 5707292142061

55 2704300 Black hub cap for wheel PIECES 2 5707292144515

56 5097005-1 Front wheel, right, complete PIECES 1 5707292513847

57 74702 Front wheel lower, right PIECES 1 5707292411686



R82 A/S
Parallelvej 3 
8751 Gedved
Denmark

Tel: +45 79 68 58 88
Fax: +45 75 66 51 92
R82@R82.dk
www.R82.com

Cvr. Nr.: 16 20 21 85
Swift: JYBA DKKK
Iban No.:	DK8072450002003501

5

                 Multi frame

58 74711-1 Wheel suspension, right PIECES 1 5707292509574

59 74709-1 Wheel suspension, right PIECES 1 5707292509550

60* 75691-xx Top frame, welded, left PIECES 1 5707292504746

61* 74758 Cross tube 40X20, size 1 PIECES 1 5707292412317

74607 Cross tube 40X20, size 2 PIECES 1 5707292403094

74614 Cross tube 40X20, size 3 PIECES 1 5707292403155

62 1607001 Self locking nut 8MM PIECES 2 5707292401281

63 1310717 Nylon washer O17-8,4*2MM PIECES 4 5707292140821

64 74767 Plug for ellipse 20 * 40 PIECES 2 5707292412669

65 970953 Antitip device, long SET 1 5707292411600

65 1631060 Stainless lock nut 6MM PIECES 2 5707292141446

66 0603500 Insex screw 8*45 PIECES 2 5707292138231

70 0603750 Insex M8*75, FZB PIECES 2 5707292138309

71* 5550116 PP adjustable strap, black PIECES 1 5707292374714

5550117 PP adjustable strap, black PIECES 1 5707292374721

72 0216000 ring f.connectinglink 20*1,5MM PIECES 2 5707292135230

73 6108222 Springhouse PIECES 2 5707292185747

74 0310122 Compression spring 0,9*8U PIECES 2 5707292135544

75 75746 Pin for spring lock PIECES 2 5707292508928

76 75716 U-lock bracket (right) PIECES 1 5707292474780

77* 75700-xx Cross tube, welded, size 1 PIECES 1 5707292504821

75701-xx Cross tube, welded, size 2 PIECES 1 5707292504845

75702-xx Cross tube, welded, size 3 PIECES 1 5707292504890

78 0506519 Stainless blind rivet 4*12 PIECES 2 5707292137388

79 0659501 Button head w/flange M6*16 FZB PIECES 2 5707292356000

80 75714 Fix ring PIECES 2 5707292504562

81 75715 U-lock bracket (left) PIECES 1 5707292504579

82* 75720-xx Seat frame PIECES 1 5707292504906

83 0603540 Insex low head M8x16 stainless PIECES 2 5707292412485

84 75752 Pipeholder support plate PIECES 2 5707292513779

85 1100490 Spring washer M6, stainless PIECES 4 5707292411297

86 75713 Pipe holder PIECES 2 5707292504555

87 2504500 Ferrule E20*1,0-2,0 INT.black PIECES 2 5707292144126

88 0859090 Locking joint Ø22MM PIECES 2 5707292440242

89* 75731 Hand brace (size 1) PIECES 1 5707292474797

75732 Hand brace (size 2) PIECES 1 5707292482907

75733 Hand brace (size 3) PIECES 1 5707292484338

90 2500530 TPE ø22*30*200 PIECES 2 5707292381781

91 3503531 Gas pump lever with clamp PIECES 1 5707292413529

92 5002987 Outer casing 103cm PIECES 1 5707292520104

93 0371853 Stained wires 1,5MM 19T. PIECES 1 5707292135889

94 0380000 Cable tighter M5*23 PIECES 1 5707292135933

95 0388006 Screw nipple 5*7,5MM PIECES 1 5707292136114

96 0387000 End nipple for outer casing PIECES 1 5707292136091

97* 75727-xx Back frame, welded, size 1 PIECES 1 5707292504968

75728-xx Back frame, welded, size 2 PIECES 1 5707292506191

75729-xx Back frame, welded, size 3 PIECES 1 5707292506238

98+99 3503536 Clamp w/screws PIECES 2 5707292427762

100 3503535 Brake parking lever wo/clamp PIECES 2 5707292413536

101 0380060 Flexible V-Brake pipe. PIECES 2 5707292425195



R82 A/S
Parallelvej 3 
8751 Gedved
Denmark

Tel: +45 79 68 58 88
Fax: +45 75 66 51 92
R82@R82.dk
www.R82.com

Cvr. Nr.: 16 20 21 85
Swift: JYBA DKKK
Iban No.:	DK8072450002003501

6

                 Multi frame

102 5002747 Outer casing for break PIECES 2 5707292415899

103 0371853 Stained wires 1,5MM 19T. PIECES 2 5707292135889

107 0609723 Stainless insex 5*40 UH. PIECES 2 5707292435002

108 1102902 Washer 5MM, A2 PIECES 2 5707292411280

109 1631050 Stainless locking nut M5 PIECES 2 5707292510662

110 0659570 Button head screw 6*25 stainless PIECES 4 5707292139474

111 0506508 Rive 5*14, stainless PIECES 4 5707292359476

112 0235075 Cable tape, black PIECES 2 5707292135308

113 75758 Main tube (size 3) PIECES 2 5707292485120

114 1940010 Plastite 60, 2,9*6,5 PIECES 2 5707292142573

124 970939-L Parking brake on frame, left PIECES 1 5707292412386

301 74731 Cover inner, brake PIECES 1 5707292412409

302 74730 Cover outer, brake PIECES 1 5707292412416

303 6109200 M6 Thread bush, braking system PIECES 2 5707292185952

304 74013 Braking arm PIECES 1 5707292378033

305 74644 Brake bracket PIECES 1 5707292407955

306 0641100 B.H. w/flange M6*10 PIECES 2 5707292139245

307 0503175 Black case, Ø6,35*17,5MM PIECES 2 5707292137258

308 74764 Braking stick PIECES 1 5707292435958

309 72338 Mounting 12X4X34,5 PIECES 2 5707292107794

310 74138 Spring for brake, right PIECES 1 5707292377500

312 0659500 Button head screw PIECES 3 5707292139450

313 0659550 Button head M6*20, stainless PIECES 2 5707292139467

314 1631120 Stainless lock nut M12 PIECES 2 5707292502049

315 74804 Wheel bush PIECES 2 5707292465177

316 0683900 Tight-washer 12*18*1 PIECES 2 5707292139726

317 1101600 Center spring washer 12MM PIECES 2 5707292140197

318 1760012 Nut M12,FZB PIECES 2 5707292519078

319 1902373 Steel set screw M12*60 FZB PIECES 2 5707292519801

320 2965760 Front fork, 60mm PIECES 2 5707292415226

323 0310105 Pressure spring  1,5*16,2 PIECES 2 5707292465191

324 0683950 Tight-washer 16*22*0,5 PIECES 4 5707292139733

325 1310542 Hub cap, black Ø8*Ø5MM PIECES 2 5707292472014

370* 3009517 12½*2 1/4" air wheel, right PIECES 1 5707292518071

3009519 12½*2 1/4" solid wheel, right PIECES 1 5707292518095

371* 3009518 12½*2 1/4" air wheel, left PIECES 1 5707292518088

3009520 12½*2 1/4" solid wheel, left PIECES 1 5707292518101

373 0609827 Stainless insex M6*20 PIECES 2 5707292375049

375 0380000 Cable tighter M5*23 PIECES 2 5707292135933

377 1608000 Lock nut 12MM, large pack PIECES 2 5707292141392

378 0380040 Cable bench screw M5 PIECES 2 5707292135988

* Choose size and colour

Colour code: 23: blue, 27: red, 54: silver



R82 A/S
Parallelvej 3 
8751 Gedved
Denmark

Tel: +45 79 68 58 88
Fax: +45 75 66 51 92
R82@R82.dk
www.R82.com

Cvr. Nr.: 16 20 21 85
Swift: JYBA DKKK
Iban No.:	DK8072450002003501

7

                 Multi frameMulti Frame with 22" wheels

33

24

4

3

2

1

9

8
19

17

21
22

23

15

20

16

29

42

44

49

51

46

89

97

11
1

88

82
83

86 85

11
0

7064

65

63

78

80

77

72
71

60

12

63

13

92

91

14

11

6

10

7

98 99 10
0

68

10
2

52

73

75

74

66

87

35

84

5

2

30

56

57

58

59

1

18

62

45

94

54

53

96

67

10
3

69

9395

10
4

10
1

  3
4

(r
ig

ht
)

10
9

10
8

10
7

90

47

31
6

31
7

31
8

31
9

32
0

32
4

32
3

32
5

31
5

31
4

33

61

11
2

37

11
5

11
6

G

C
re

at
ed

 b
y

C
re

at
ed

 d
at

e
R
ev

is
io

n 
da

te

R
ev

is
io

n 
by

R
ev

is
io

n

28
-0

5-
20

09

S
R
A

16
-0

7-
20

15

kg
r

G
+

45
 7

9 
68

 5
8 

88
+

45
 7

5 
66

 5
1 

92
R
82

@
R
82

.d
k

w
w

w
.R

82
.c

om

79
24

1
Ti

tle M
ul

ti 
fra

m
e 

A
ss

em
bl

y 
22

"
It

em
 n

o

G

10
34

Pr
oj

ec
t

C
:\

EP
D

M
\T

EG
N

\E
xp

lo
de

\M
ul

tif
ra

m
e\

79
24

1

Pa
ra

lle
lv

ej
 3

D
K
-8

75
1 

G
ed

ve
d

Te
l:

Fa
x:

E-
m

ai
l:

W
eb

:

G



R82 A/S
Parallelvej 3 
8751 Gedved
Denmark

Tel: +45 79 68 58 88
Fax: +45 75 66 51 92
R82@R82.dk
www.R82.com

Cvr. Nr.: 16 20 21 85
Swift: JYBA DKKK
Iban No.:	DK8072450002003501

8

                 Multi frame

Position No. Description Quantity Unit of Measure Ean code

1 1631080 Stainless lock nut 8MM PIECES 4 5707292141453

2 1103200 Fazet washer 8MM PIECES 6 5707292140296

3 1350024 Distance piece 14*15*8,2MM PIECES 2 5707292140920

4 0603660 Insex screw 8*60 PIECES 1 5707292138279

5* 2205800 Block-o-lift 200N PIECES 1 5707292143396

2205830 Block-o-lift 250N PIECES 1 5707292523457

6 1761000 Counter nut 10*1,0 fome thread PIECES 1 5707292141538

7 2200010 Release house PIECES 1 5707292142962

8 1350021 Distance piece 11*15*8,2MM PIECES 2 5707292140890

9 0603600 Insex screw 8*55 PIECES 1 5707292138262

10 82268 Wire mounting by pedal PIECES 1 5707292123039

11 1310712 Nylon washer, nature PIECES 1 5707292356345

12* 75692-xx Top frame, welded, right PIECES 1 5707292504777

13 74704 Holder front wheel upper, right PIECES 1 5707292411693

14* 75682-xx Lower frame, welded, left, size 1 PIECES 1 5707292504661

75683-xx Lower frame, welded, left, size 2 PIECES 1 5707292504685

15 74683 Lock, moving part, short PIECES 4 5707292425904

16 74705 Holder front wheel upper, left PIECES 1 5707292411648

17 0603545 Insex head M8*45, stainless PIECES 2 5707292138248

18 1105080 Stainless washer 8MM PIECES 2 5707292140364

19 74654 Bush Ø16/Ø8, 1*21 PIECES 2 5707292411662

20 74703 Front wheel lower, left PIECES 1 5707292411631

21 0602460 Insex M6*60, stainless PIECES 4 5707292400727

22 1106025 Washer M6 O16/O6,4X1,6 PIECES 4 5707292404664

23 74090 Mounting for front fork PIECES 6 5707292374066

24 5097016-1 Front wheel, left, compete PIECES 1 5707292513854

29* 3009501 190*50 Solid wheel PIECES 2 5707292483362

3009500 190*50 Air wheel PIECES 2 5707292483355

30 0602495 Insex M8*80, stainles PIECES 2 5707292423986

33 2200050 Small release arm PIECES 1 5707292143075

33 2983062 Brake plate, left PIECES 1 5707292505040

34 2983062 Brake plate, right PIECES 1 5707292505057

35 1103500 Fazet washer 12MM PIECES 4 5707292140326

42 75756 Main tube (size 1) PIECES 2 5707292485144

44 1631060 Stainless lock nut 6MM PIECES 14 5707292141446

45 0659580 Button head screw 6*30 MM PIECES 2 5707292139481

46 74710-1 Wheel suspension, left PIECES 1 5707292509567

47 0609827 Stainless insex M6*20 PIECES 2 5707292375049

49 74708-1 Wheel suspension, left PIECES 1 5707292509543

51 0602425 Insex M6*25, stainless PIECES 12 5707292404596

52* 3302310 22" Wheel with drumbrake, solid PIECES 2 5707292414755

3302510 22" Wheel with drumbrake, air PIECES 2 5707292414823

53 75736 Wheel brake, left PIECES 1 5707292474803

54 75737 Wheel brake, right PIECES 1 5707292484765

56 5097005-1 Front wheel, right, complete PIECES 1 5707292513847

57 74702 Front wheel lower, right PIECES 1 5707292411686

58 74711-1 Wheel suspension, right PIECES 1 5707292509574

59 74709-1 Wheel suspension, right PIECES 1 5707292509550

60* 75691-xx Top frame, welded, left PIECES 1 5707292504746



R82 A/S
Parallelvej 3 
8751 Gedved
Denmark

Tel: +45 79 68 58 88
Fax: +45 75 66 51 92
R82@R82.dk
www.R82.com

Cvr. Nr.: 16 20 21 85
Swift: JYBA DKKK
Iban No.:	DK8072450002003501

9

                 Multi frame

61* 74758 Cross tube 40X20, size 1 PIECES 1 5707292412317

74607 Cross tube 40X20, size 2 PIECES 1 5707292403094

74614 Cross tube 40X20, size 3 PIECES 1 5707292403155

62 1607001 Self locking nut 8MM PIECES 2 5707292401281

63 1310717 Nylon washer O17-8,4*2MM PIECES 4 5707292140821

64 74767 Plug for ellipse 20 * 40 PIECES 2 5707292412669

65 970953 Antitip device, long SET 1 5707292411600

66 0603500 Insex screw 8*45 PIECES 2 5707292138231

67 2983063 Axle set 1x QR 012*98mm Cougar PIECES 2 5707292505064

68 3302410 22" WHEEL, RADIAL, AIR PIECES 2 5707292414793

69 2983064 Quickrelease til pediatristol PIECES 2 5707292509499

70 0603750 Insex M8*75, FZB PIECES 2 5707292138309

71* 5550116 PP adjustable strap, black PIECES 1 5707292374714

5550117 PP adjustable strap, black PIECES 1 5707292374721

72 0216000 ring f.connectinglink 20*1,5MM PIECES 2 5707292135230

73 6108222 Springhouse PIECES 2 5707292185747

74 0310122 Compression spring 0,9*8U PIECES 2 5707292135544

75 75746 Pin for spring lock PIECES 2 5707292508928

76 75716 U-lock bracket (right) PIECES 1 5707292474780

77* 75700-xx Cross tube, welded, size 1 PIECES 1 5707292504821

75701-xx Cross tube, welded, size 2 PIECES 1 5707292504845

75702-xx Cross tube, welded, size 3 PIECES 1 5707292504890

78 0506519 Stainless blind rivet 4*12 PIECES 2 5707292137388

79 0659501 Button head w/flange M6*16 FZB PIECES 2 5707292356000

80 75714 Fix ring PIECES 2 5707292504562

81 75715 U-lock bracket (left) PIECES 1 5707292504579

82* 75720-xx Seat frame PIECES 1 5707292504906

83 0603540 Insex low head M8x16 stainless PIECES 2 5707292412485

84 75752 Pipeholder support plate PIECES 2 5707292513779

85 1100490 Spring washer M6, stainless PIECES 4 5707292411297

86 75713 Pipe holder PIECES 2 5707292504555

87 2504500 Ferrule E20*1,0-2,0 INT.black PIECES 2 5707292144126

88 0859090 Locking joint Ø22MM PIECES 2 5707292440242

89* 75731 Hand brace (size 1) PIECES 1 5707292474797

75732 Hand brace (size 2) PIECES 1 5707292482907

75733 Hand brace (size 3) PIECES 1 5707292484338

90 2500530 TPE ø22*30*200 PIECES 2 5707292381781

91 3503531 Gas pump lever with clamp PIECES 1 5707292413529

92 5002987 Outer casing 103cm PIECES 1 5707292520104

93 0371853 Stained wires 1,5MM 19T. PIECES 1 5707292135889

94 0380000 Cable tighter M5*23 PIECES 1 5707292135933

95 0388006 Screw nipple 5*7,5MM PIECES 1 5707292136114

96 0387000 End nipple for outer casing PIECES 1 5707292136091

97* 75727-xx Back frame, welded, size 1 PIECES 1 5707292504968

75728-xx Back frame, welded, size 2 PIECES 1 5707292506191

75729-xx Back frame, welded, size 3 PIECES 1 5707292506238

98+99 3503536 Clamp w/screws PIECES 2 5707292427762

100 3503535 Brake parking lever wo/clamp PIECES 2 5707292413536

101 0380060 Flexible V-Brake pipe. PIECES 2 5707292425195

102 5002747 Outer casing for break PIECES 2 5707292415899



R82 A/S
Parallelvej 3 
8751 Gedved
Denmark

Tel: +45 79 68 58 88
Fax: +45 75 66 51 92
R82@R82.dk
www.R82.com

Cvr. Nr.: 16 20 21 85
Swift: JYBA DKKK
Iban No.:	DK8072450002003501

10

                 Multi frame

104 0380100 Clip for cable PIECES 2 5707292136015

103 0371853 Stained wires 1,5MM 19T. PIECES 2 5707292135889

107 0609723 Stainless insex 5*40 UH. PIECES 2 5707292435002

108 1102902 Washer 5MM, A2 PIECES 2 5707292411280

109 1631050 Stainless locking nut M5 PIECES 2 5707292510662

110 0659570 Button head screw 6*25 stainless PIECES 4 5707292139474

111 0506508 Rive 5*14, stainless PIECES 4 5707292359476

112 0235075 Cable tape, black PIECES 2 5707292135308

113 75758 Main tube (size 3) PIECES 2 5707292485120

114 1940010 Plastite 60, 2,9*6,5 PIECES 2 5707292142573

124 970939-L Parking brake on frame, left PIECES 1 5707292412386

314 1631120 Stainless lock nut M12 PIECES 2 5707292502049

315 74804 Wheel bush PIECES 2 5707292465177

316 0683900 Tight-washer 12*18*1 PIECES 2 5707292139726

317 1101600 Center spring washer 12MM PIECES 2 5707292140197

318 1760012 Nut M12,FZB PIECES 2 5707292519078

319 1902373 Steel set screw M12*60 FZB PIECES 2 5707292519801

320 2965760 Front fork, 60mm PIECES 2 5707292415226

323 0310105 Pressure spring  1,5*16,2 PIECES 2 5707292465191

324 0683950 Tight-washer 16*22*0,5 PIECES 4 5707292139733

325 1310542 Hub cap, black Ø8*Ø5MM PIECES 2 5707292472014

* Choose size and colour

Colour code: 23: blue, 27: red, 54: silver



R82 A/S
Parallelvej 3 
8751 Gedved
Denmark

Tel: +45 79 68 58 88
Fax: +45 75 66 51 92
R82@R82.dk
www.R82.com

Cvr. Nr.: 16 20 21 85
Swift: JYBA DKKK
Iban No.:	DK8072450002003501

11

                 Multi frameAccessories

57
0

8

3
4

2

7

1

9

4

1

57
1

2

205
21

21
27

25
24

24

28
27

23 19 18 32

32

33 6 16
17

30
10

521

C
re

at
ed

 b
y

C
re

at
ed

 d
at

e
R
ev

is
io

n 
da

te

R
ev

is
io

n 
by

R
ev

is
io

n

28
-0

5-
20

09

S
R
A

25
-0

1-
20

12

PE
R

A
+

45
 7

9 
68

 5
8 

88
+

45
 7

5 
66

 5
1 

92
R
82

@
R
82

.d
k

w
w

w
.R

82
.c

om

79
24

2
Ti

tle M
ul

ti 
fra

m
e 

 A
cc

es
so

rie
s

It
em

 n
o

A

Pr
oj

ec
t

 

C
:\

EP
D

M
\T

EG
N

\E
xp

lo
de

\M
ul

tif
ra

m
e\

79
24

2

Pa
ra

lle
lv

ej
 3

D
K
-8

75
1 

G
ed

ve
d

Te
l:

Fa
x:

E-
m

ai
l:

W
eb

:

A



R82 A/S
Parallelvej 3 
8751 Gedved
Denmark

Tel: +45 79 68 58 88
Fax: +45 75 66 51 92
R82@R82.dk
www.R82.com

Cvr. Nr.: 16 20 21 85
Swift: JYBA DKKK
Iban No.:	DK8072450002003501

12

                 Multi frame

Position No. Description Quantity Unit of Measure Ean code

1* 8910821-1 Rod for footrest, size 1, 15cm PIECES 1 5707292460240

8910821-2 Rod for footrest. size 2, 29cm PIECES 1 5707292460257

8910821-3 Rod for footrest size 3, 35cm PIECES 1 5707292460264

95145-1 Footplate size 1 PIECES 1 5707292331113

95145-2 Footplate size 2 PIECES 1 5707292331120

95145-3 Footplate size 3 PIECES 1 5707292398833

2 0663035 Button head screw 8*35 stainl. PIECES 4 5707292139627

3 74639 Clamping bracket, front PIECES 2 5707292406088

4 1631080 Stainless lock nut 8MM PIECES 4 5707292141453

7 8911610-98 Interface for seat mounting PIECES 1 5707292466334

8 970815 Vent tray, silver PIECES 1 5707292418418

9 75735 Transportbeslag PIECES 2 5707292484352

570 2982200 22" SPOKEPROTECTORS TRANSP.PVC PIECES 1 5707292145031

571 2982401 CLIPS FOR SPOKE GUARDS, BLACK PIECES 3 5707292427670


	Multi_Frame
	multi_frame_48879
	Multi Frame with 12½" wheels
	Multi Frame with 22" wheels
	Accessories




